MODEL 463260307 - PRODUCT GUIDE

THIS GRILL IS FOR OUTDOOR USE ONLY.

/\ CAUTION: /\ WARNING:

Read and follow all safety statements, assembly Failure to follow all manufacturer’s instructions could

instructions, and use and care directions before result in serious personal injury and/or property

attempting to assemble and cook. damage.

INSTALLER/ASSEMBLER: /\ CAUTION:

Leave this manual with consumer. Some parts may contain sharp edges — especially as
noted in the manual! Wear protective gloves if

CONSUMER: nocessary.

Keep this manual for future reference.

If you have questions or need assistance during assembly, please call 1-800-241-7548.

To insure your satisfaction and for follow-up service, register your grill online at www.grillregistration.com

463260307 + 80009693 * 11-07-06



PARTS LIST — Model No. 463260307

Key Qty

Mmoo m N < X < c 4w o - x < — T TmoOo w >
me8&8 2 = oo ©=z= ©

n
-

GG
HH

J
KK
LL

MM
NN
00
PP

1
1
1
1
2
1
2
2
1
1
2
1
1
1
1
4
3
5
1
1
1
1
5
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
QQ 1

Description Part #

Cart Side Panel Right. . ............... 80009650
Cart Side Panel Left.................. 80009654
Bottom Shelf........................ 80009698
Valance. ...t 80003153
CasterMount ....................... 80003113
CartBackPanel..................... 80009699
Locking Caster ............ccvuvnnn.. 80000268
FixedCaster..................ooo.t 80000269
Tank Exclusion Wire.................. 80006498
Door Assembly - Left ................. 80009662
DoorHandle........................ 80000086
Door Assembly -Right . ............... 80009665
DoorBrace..........cccovvevin.n 80001935
Firebox Assembly. . .................. 80010400
Upper Grill BottomRear. .............. 80003000
MainBurner ..............ovivn.. 80005703
Carryover Tube. ............ooit.t. 80010680
Control Knob. ... ..o 80009676
Electronic Ignition Assembly............ 80010401
Sideburner Assembly . ................ 80004311
Manifold Heat Shield ................. 80010402
Control Panel ....................... 80010403
Control Knob Bezel. .................. 80003110
Manifold/Hose/Regulator Assembly .. . . .. 80010404
SideShelf.................... Ll 80010405
Side Shelf Panel..................... 80010406
Sideburner Frame. ................... 80010407
SideburnerLid ............... ... ... 80005756
Sideburner Control Panel.............. 80010408
SideburnerPan...................... 80005626
SideburnerGrate .................... 80000638
Electronic Ignition Button . ............. 80004343
Sideburner Wind Diverter.............. 80005038
Lidinsert. ..............coovvinnn.. 80000493
Lid End Cap,Right . ... ............... 80000492
Handle Plate, Right. .. ................ 80000495
LidEnd Cap, Left .................... 80000491
Handle Plate, Left.................... 80000494
LidHandle .......................t 80000496
LogoPlate ............coiiiiiii 80005765
Thermometer Bezel .................. 80004295
Thermometer ....................... 80004030
Lid Hardware, Screw . ................ 80010409

Key Qty Description Part #
RR 1 Grease Tray ....oovvvvvii i 80002024
SS 1 GreasePan ...............oiian. 80002027
1T 1 Cooking Grate Set ................... 80010410
uw 4 Flametamer .................oiit 80009691
W 1 SwingAway Warming Rack. ............ 80001932
ww 2 Match Holder ....................... 80004320
XX 2 Caster Socket. ...t 80000076
YY 1 Sideburner Cap Clip.................. 80006265
Not Pictured
1 Replacement Flametamer
SupportPins ........ ... L W80000020
1 Door Magnet Assembly ............... 80008850
1 CasterWrench ...................... 80000283
1 Product Guide (English) . .............. 80009693
1 Product Guide (Spanish) .............. 80009694
1 Hardware Pack (for retailer store only). . . . 80009692
1 Screw Nut Pack (for purchaser) . ........ 80010411

4 Fiber Washers, 6.4mm
4 ST4.2x10mm, Self-Tap Screw
5  Flat Washers, 5mm
24 Flat Washers, 7mm
3 #10-24 Hex Nuts
10 #1/4-20 Hex Nuts
#10-24x3/8" Machine Screw
3 #10-24x1/2" Machine Screw
12 1/4-20x1/2" Machine Screw
4 #1/4x20x3/4" Machine Screw
2 #1/4-20x1-1/2" Machine Screw
2 #1/4-20x2" Machine Screw
8  #1/4-20x2-3/4" Machine Screw
5  Lock Washers, 5mm
28 Lock Washers, 7mm
2 #8-32x3/8" Machine Screw
Flat Washers, 4mm
Lock Washers, 4mm

NOTE: Some grill parts shown in the assembly steps may differ slightly in appearance from

those on your particular grill model. However, the method of assembly remains the same.

12 « 463260307




PARTS DIAGRAM - Model No. 463260307 QQ

w

T LTI TT LT
AT ELLLLALLR AR R AR ARLRLRLR AR LY

/ \

463260307 « 13



